

# AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing  
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031  
P.O Box 240, North Melbourne, Victoria 3051  
Phone (03) 9371 2400 Fax (03) 9371 2499

## TEST REPORT

**Client :** James Dunlop  
39 Peterborough Street  
Christchurch New Zealand  
New Zealand

**Test Number :** 17-002191  
**Issue Date :** 12/05/2017  
**Print Date :** 12/05/2017

**Sample Description** Clients Ref : "Bonny U/C"  
Plain woven fabric  
Colour : Abyss  
End Use : Drapery  
Nominal Composition : 100% Polyester  
Nominal Mass per Unit Area/Density : 236g/m2

AS 2001.5.4-2005

### Methods of Tests for Textiles - Dimensional Change - Domestic Washing and Drying Procedures for Textile Testing

Washer Type	A
Wash Program	2A
Wash Temperature	60 °C
Drying Type	Line Dry
Dryer Type	Rotary Tumble
Number of Cycles	1
Detergent	ECE
Wash Load	2 Kg

	Length	Width
Shrinkage	-1.0	0.0 %

Ballast Used: Polyester

Machine: Wascator

Tested in fabric form.

Negative sign denotes shrinkage.

Normal machine wash.

90696

19199

Page 1 of 1

© Australian Wool testing Authority Ltd  
Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025  
- Chemical Testing  
- Mechanical Testing  
985

: Accreditation No. 983  
: Accreditation No.

Samples and their identifying descriptions have been provided by the client unless otherwise stated.  
AWTA  
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall

